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WEBKAFBH RV EHETARAA
Company Name 3F ELECTRONICS INDUSTRY CORP.LTD
shown on Report

;A ERYITI S BRI X 2 BT TE A A+ DX B ] Tl X AR % 5 5
Address NO.5, ZHENXING ROAD, LIYUHE INDUSTRY PARK, LOUCUN VILLAGE,

GONGMING STREET, GUANGMING NEW DISTRICT, SHENZHEN ,
GUANGDONG , CHINA

PAUF IR 2 4 df B iE A5 B B B & RO ER A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

FE A FR B PE SR

Sample Name BLACK PE HEAT SHRINKABLE TUBE

YL g hs HST-06000A-02QFR12

Material No. HST-06000A-02QFR12

K5 )

Buyer Midea Inspection & T
FE 42205 H B 2023.09.07

Sample Received Date  Sep. 7, 2023

FE dm s H HA 2023.09.07-2023.09.13

Testing Period Sep. 7, 2023 to Sep. 13, 2023

WA & Test Conducted:
MRAEZ P R FRIEEK, BARESRTE T — 1L,
As requested by the applicant. For details refer to next page(s).

Y = H
f”( 9% 75 H & 2023.09.13

Date
K
=4 AR £ 3 Technical Manager

No. R393381730
PR 22 7] AR RDITH 22 DR 2 AT % AR AR IX SR e ) K
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R E Executive Summary:

TEST REQUEST CONCLUSION

T ER J 3% B N4 JE MM 25 65 S HE 5
Midea requirements and California proposition 65 settlements

- A e
Lead (Pb) PASS
c AR HE
Cadmium (Cd) PASS
- Xy A b
Bisphenol A (BPA) PASS
- KN e
Styrene PASS
- BB — H R TR e
Phthalates PASS

v v
**-k*-k*-k*****ﬁggm é% % , 15 m "F ﬁ Fhkhkkkhkhhkhk

Fxxkkkkxkkxk*x Eor further details, please refer to the following page(s) ********xkxsk
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EREREEEMFRERTME 65 53%E Midea requirements and California proposition 65 settlements

V 544 Lead (Pb)
Wk 775 CPSC-CH-E1003-09.1; MIiRt{X #&: ICP-OES

Test Method: CPSC-CH-E1003-09.1; Test Equipment: ICP-OES

45 3 Result (mg/kg) N (- 9n EE,{E
MR35 H Tested Item(s) ZiztdiPle - Client’s
007 MDL (mg/kg) |~ Limit
(mg/kg)
M4 Lead (Pb)* N.D. 5 90

#7E Remark:

- MDL= J57K: HBR Method Detection Limit

- N.D.= £#H Not Detected (/N T 5 146 HifE <MDL)
- mg/kg = ppm = H 34— parts per million

V 245 Cadmium (Cd)
M7 2% US EPA 3052:1996 & US EPA 6010D:2018; Jllit{X #&: ICP-OES
Test Method: Refer to US EPA 3052:1996 & US EPA 6010D:2018; Test Equipment: ICP-OES

453 Result (mg/kg) N t-In EE’{E
MR35 H Tested Item(s) ZizfdiPle - Client’s
007 MDL (mg/kg) |~ Limit
(mg/kg)
.48 Cadmium (Cd) N.D. 2 80

%1% Remark:

- MDL = Jj7%# Hi R Method Detection Limit

- N.D.= R#H! Not Detected (/T 77146 IR <MDL)
- mg/kg = ppm = H Jj4rZ— parts per million
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V X A Bisphenol A (BPA)
M7 2% US EPA 3550C:2007 & US EPA 8321B:2007; Ml X #%: LC-MS-MS
Test Method: Refer to US EPA 3550C:2007 &  US EPA 8321B:2007; Test Equipment: LC-MS-MS

453 Result (mg/kg) N (- 9n EE,{E
MR35 H Tested Item(s) ZiztdiPle - Client’s
007 MDL (mg/kg) |~ Limit
(mg/kg)
Xy A Bisphenol A (BPA) N.D. 0.10 1

&7 Remark:
- MDL = JjiE# HiPR Method Detection Limit
- N.D.= £#H Not Detected (/N T 5 146 HifE <MDL)

3/

N

[/
- mg/kg = ppm = H /i4rZ— parts per million z%:
VIEZE Styrene E
Wik T7i%: 275 US EPA 3550C:2007 & US EPA 8260D:2018; i1 s: GC-MS A3
VICS
Test Method: Refer to US EPA 3550C:2007 & US EPA 8260D:2018; Test Equipment: GC-MS ~
45 3 Result (mg/kg) = =P RE
TR H Tested Item(s) ) JIERHIR | Client's
T 007 MDL (mg/kg) | Limit
(mg/kg)
IR i Styrene* N.D. 10 N.D.

#7E Remark:

- MDL = Jj7%# Hi R Method Detection Limit

- N.D.= A Not Detected (/N T 75 146 HifE <MDL)
- mg/kg = ppm = [ Jj4F 22— parts per million

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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V48 — FHERAR Phthalates
TR 725 IEC 62321-8:2017; Wit 28: GC-MS
Test Method: IEC 62321-8:2017; Test Equipment: GC-MS

45 5 Result (mg/kg) B &R

KI5 H Tested Item(s) 007 %ﬁ%ﬁﬁi) Clllii:itts
(mg/kg)

A — 7> b
VF%:~$@§Z~%£@H N.D. 50 -
Di-isononyl phthalate (DINP)
A — 7> e A=
VB$—$@A{~E§%@H N.D. 50 -
Di-iso-decyl phthalate (DIDP)
SR R T IR D 50 .
Butyl benzyl phthalate (BBP) o
Aoy ke — 2y — b
?I%ZIKQEFIE&#T@EI ND. 50 3
Dibutyl phthalate (DBP)
AR HR —(2-2.38) Clis ND 50 -
Di-(2-ethylhexyl) phthalate (DEHP) o
AN — FA iR — =
?B-ZIKQEF]E&Z#EA@EI N.D. 50 -
Di-n-hexyl phthalate (DNHP)*
R W 5 T i
Diisobutyl phthalate(DIBP) e 2 -
AT SUM N.D. - 700

#7E Remark:

- MDL = J57%#& Hi R Method Detection Limit

- N.D.= A Not Detected (/N T 75 146 HifE <MDL)
- mg/kg = ppm = [ Jj4F 22— parts per million

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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BER BRI HE3R Sample/Part Description
Fr5 CTI #4# ID ik
No. CTI Sample ID Description
1 007 AHOHTFHROERES

Black plastic tube with white printing

7ERE Note:
RN T EAE CNAS INATTE N .
indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.
AR R BRS RAERIE . HE. IR RS Al RS H A .
The testing data and result(s) in this report is(are) just for scientific research, education, internal quality
control and product development etc.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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I

Photo(s) of the sample(s)
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A2230463990101007

75 i Statement:
1. RS o N7 <L & A i S 5% 2 TRk
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. MEBRAFBREHBE . FE5 RE S B H R AL, HERE RO B 5T, CTI R SLH
TS
The Company Name shown on Report and Address, the sample(s) and sample information was/were
provided by the applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. AHR RIS FAK 32 A & A7 DT
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. R& CTI-HHEFR, AMFHDEHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. kiR SRS AR SO ERER, POy,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

*kk T&%%% *kk
*** End of Report ***
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